
 
 

 

CRANFIELD UNIVERSITY 

 

 

DAVID J. L. THOMAS 

 

UNDERSTANDING THE CAUSES OF TOXICITY IN 

TREATED LANDFILL LEACHATE THROUGH 

WHOLE EFFLUENT TESTING 

 

 

SCHOOL OF APPLIED SCIENCES 

 

DOCTOR OF PHILOSOPHY  

 

SUPERVISOR: Dr. S. F. TYRREL 

 



I 
 

CRANFIELD UNIVERSITY 

 

SCHOOL OF APPLIED SCIENCES 

DOCTOR OF PHILSOPHY 

 

ACADEMIC YEAR 2009-2010 

 

DAVID J. L. THOMAS 

 

AUGUST 2010 

 

 

 

This thesis is submitted in partial fulfilment of the requirements for 

the degree of Doctor of Philosophy 

 

 

 

© Cranfield University 2010. All rights reserved. No part of this publication may be reproduced without the 

written permission of the copyright owner. 
[...]
composition of treated landfill leachate, the concentration can only be expressed as a % of the 

actual sample concentration. All statistics have been calculated with Statistica with details of 

individual tests given in the relevant methodology chapter.  

To calculate a suitable E(L)C50 a non-linear regression analysis of the data was performed 

using Statistica (StatSoft, Bedford, U.K.). The multiple regressions performed by Statisitca 

involve the formation of a trend line through the multiple data points on a graph (Figure 3-3). 

This process is carried out internally within the Statisitca software and is not displayed to the 

user.  

 



84 
 

 

Figure 3-3: An example of the graph formed in multiple regression analysis. Each point 

represents a mean of observations. The y-axis is a logarithmic scale. 

 

To produce an EC value the effect is set as the independent variable and the concentration is 

set as the dependent variable. The 50% effect on the species is calculated within the software 

when the user asks for a prediction on the 50% on the independent as this is used to calculate 

the E(L)C50 as a %. An example of multiple regression analysis is shown below (Table 3-3). 

Each dilution set of 3/4 replicates was averaged and used to calculate an EC50.  

Table 3-3: Multiple regression analysis for Arpley T. platyurus Unfiltered pH 3 

Predicting Values for (Arpley unstacked T)
variable: Dependent
Include condition: v3='Unfiltered pH 3'

Variable
B-Weight Value B-Weight

* Value
Independent
Intercept
Predicted
-95.0%CL
+95.0%CL

-0.889365 50.00000 -44.4683
99.9822
55.5140
50.5182
60.5098  

 

 

1

10

100

0 20 40 60 80 100

Co
nc

en
tr

at
io

n 
(lo

g 
%

) 

Effect



85 
 

4 Overview of selected landfill leachate chemistry and toxicity 

4.1 Rationale for work 

Landfill is still the primary destination of municipal solid waste in the U.K. though this is 

changing as more waste is redirected for recycling and incineration (Defra, 2009). The 

objective of the EU Landfill Directive 1999 (CoE, 1999) is to protect the environment from 

the adverse effects of landfilling e.g. methane release and pollutant contamination of the 

water table (Fatta et al., 1999). With the introduction of technical management requirements 

for the operation of landfills e.g. using geosynthetic linings the chance of leachate seepage to 

the outside environment is limited. The co-disposal of hazardous, non-hazardous and inert 

wastes was stopped with the introduction of the Directive. Liquid wastes disposal in landfills 

was also halted. The Directive required that hazardous and municipal (including non-

hazardous) waste be separated and disposed of at different sites. Incremental targets for the 

diversion of biodegradable waste from landfill were introduced with the Directive i.e. reduce 

biodegradable waste going to landfill to 75% of 1995 figures by 2010.  

Even though the co-disposal of wastes has ceased in the UK, municipal waste can still 

contain a number of different waste types. Slack et al., (2005) carried out a study of the types 

of waste that were being disposed of as municipal waste in the U.K. The types of waste 

identified included: household papers; gardening products including pesticides and 

herbicides; paint and inks; household cleaning products such as bleach; pharmaceuticals; and 

waste cooking oils. These types of chemicals and their degradation products can cause 

environmental damage through a number of mechanisms e.g. toxic, corrosive, flammable, 

reactive, carcinogenic, teratogenic, mutagenic and ecotoxic, among other hazards, and can 

also be bioaccumulative and/or persistent (Slack et al., 2005).  



86 
 

4.2 Introduction 

The chemical composition of landfill leachate is highly variable. Age, size, location, and 

waste type landfilled are some of the main influences on the composition of landfill leachate 

(Wang et al., 2003). A number of general parameters are used to describe and compare 

landfill leachate. These general parameters describe the bulk qualities of landfill leachate and 

allow a general impression of the leachate’s age, strength and biodegradability. The 

parameters most often encountered are: chemical oxygen demand (COD); biological oxygen 

demand (BOD); ammoniacal-nitrogen; and BOD/COD ratio (Table 4-1).  

Table 4-1: Differences in leachate composition of young and older leachates (Kurniawan et 
al., 2006b). 

Parameter <5 years old leachate >5 years old leachate 

COD 30,000-60,000 5,000-20,000 

BOD 4,000-13,000 <2,000 

NH4-N 500-2000 3000-5000 

BOD/COD 0.4-0.7 <0.1 

 

These bulk parameters only offer a very general view of landfill leachates. To fully 

understand the chemistry of a leachate more information is needed than just bulk chemical 

characterisitcs. Landfill leachates tend to have a very high content of inorganic ions e.g. 

chloride, potassium, sodium and calcium. These salts can vary in concentration from mg/L to 

g/L. These concentrations have an effect on the nature of other ions and compounds within 

the leachate (Kjeldsen et al., 2002).  

Depending on the type and age of the landfill, varying amount of xenobiotic organic 

compounds will be present which are not fully considered in the bulk parameters. These 

xenobiotic organics concentrations can vary from ng/L to mg/L concentrations. Many of the 

compounds can cause severe problems to biological life e.g. endocrine disruptors. A full 



87 
 

understanding of the concentration and their toxicity will help tailor the correct treatment 

strategy for making landfill leachate effluent safe to the environment.   

4.2.1 Marston Vale leachate treatment plant 

The Marston Vale leachate treatment plant (MVP) is situated on the Stewartby landfill site, 

Bedfordshire. The plant and landfill are both operated by Waste Recycling Group (WRG). 

MVP treats the Stewartby landfill leachate plus 17 other landfill leachates generated from 

nearby landfill sites operated by WRG. Landfill leachates from the 17 landfills have a 

variable strength.  

The plant was commissioned in 2002 by Birse Process Engineering Ltd, U.K. MVP is 

designed to treat up to 400 m3 d-1 of leachate (Gibbs, 2007). Due to the variability in 

imported leachate strength from the various sites it is necessary to blend the leachates in a 

pair of reception tanks. This blending process stops a toxic shock reaction of adding a 

leachate with an abnormally high chemical strength to the activated sludge. A separate tank 

with a probe monitors the dissolved oxygen (DO) concentration of the blended leachate. If 

the measured DO concentration is below 1 mg/L a signal is sent to the main computer to 

initiate a plant shut down in order to stop potential damage to the activated sludge population 

(Toddington et al., 2005). Unfortunately this measurement of toxicity has not operated since 

2007 as it was found to cause too many false alarms.  

The blended leachate is pumped from the reception tanks through a heat exchanger to a 

dedicated 500 m3 d-1 aerated activated sludge tank. Powdered activated carbon (PAC) is 

added to the aeration tank. PAC is added in order to adsorb toxic organic compounds as 

which stops toxic shock of the activated sludge by organic toxic shock (Lee and Lim, 2005). 

The PAC also helps assist in the settling of solids from the aeration tank. The dedicated 

aeration tank has a weir system where the overflow is diverted to a clarifying tank. In the 

clarifying tank the solids are allowed to settle at the bottom. The clarifying tank also operates 



88 
 

a weir system with the overflow being directed to a dissolved air flocculation tank. Solid 

removal is vital in order to recycle activated sludge to create an effluent that meets discharge 

standards. Finally the leachate is passed through a sand filter before discharge to sewers 

operated by Anglian Water.  

To achieve an effluent suitable for discharge the chemical conditions of the leachate 

treatment plant need to be tightly controlled. The leachate needs to be maintained at alkaline 

pH and this is achieved by the addition of 47% caustic soda (Gibbs, 2007). The addition of 

caustic soda is automated through the use of probes in the aeration tank. The activated sludge 

is fed by the addition of phosphoric acid as phosphate is often deficient in landfill leachate. 

This treatment plant is able to remove 70% of COD and 100% of NH4-N from the influent 

before discharge to sewers for further treatment (Toddington et al., 2005). 

MVP was selected for this project due to the advanced chemical and biological treatment 

regime adopted when compared to the other sites in the UK. Stewartby landfill is also of 

interest because it has received hazardous waste in the past which might have implications for 

the toxicity of the landfill leachate e.g. high concentrations chlorinated compounds in the 

waste.  

4.2.2 Arpley landfill leachate treatment plant 

Arpley landfill in Merseyside began operating in 1988 and is one of the largest landfills in the 

UK (Robinson et al., 2003b). At present it receives 800,000 tonnes of municipal waste a year 

from around Merseyside. This site covers 202 Ha acres, with 80 Ha of former landfill being 

converted to a nature reserve. 

WRG took over the Arpley landfill site from Cheshire County Council in 1999. At the 

takeover, the site had 8m leachate head but with consent for just 1m. After six months of 

operation by WRG the Environment Agency imposed a fine of £19,000 for this head of 

leachate. To remedy the situation WRG tankered away 140,000 litres of leachate for 



89 
 

treatment and invested over £3 million for leachate collection and treatment. Treatability 

trials were carried out by WRG and it was initially envisaged that the nearby sewage 

treatment works (STW) could be used to treat the effluent prior to discharge. With this in 

mind a £100,000 pipeline was bored under the Mersey River. Due to not meeting discharge 

consents effluents from the leachate treatment plant could not be discharged through the 

STW due to the chemical composition of the treated landfill leachate. Instead, the effluent 

had to be discharged to the River Mersey. 

Chemical analysis of the leachate revealed the presence of poly chlorinated biphenyls (PCB) 

at concentrations of <1 mg L-1 (Robinson et al., 2003b). Through a detailed investigation, 

Enviros were able to demonstrate that the total amount of PCB that had been disposed of in 

the landfill was 100g and that the effluent being discharged to the Mersey contained a lower 

concentration of PCB than was already present in the Mersey (Robinson et al., 2003b). This 

is a small amount of a toxic substance in the landfill is unlikely to be a large risk to the 

environment.  

The treatment plant cost £2 million when it was finally completed in 2001 and is capable of 

treating up to 450 m3/d of leachate. Due to the amount of leachate needing treatment three 

sequencing batch reactors (SBR) were commissioned at the site. The SBR units run on a 20-

hour on 4-hour empty routine. During the emptying stage most solids are retained in the unit. 

The 3 SBR are roofed in order to maintain treatment efficiency during the winter.  

After these treatments the leachate is pumped into an extensive reed bed system. This four 

phase reed bed system is used to polish the leachate and can treat 450 m3/d. After this process 

the leachate is pumped to a dissolved air flocculation device to remove suspended solids. 

This device operates using pumped air to create flocs of suspended solids that are then 

mechanically scooped off the surface. This treatment system is on average able to remove 



90 
 

100% of NH4-N and 80% of COD (Robinson et al., 2003b). Treated landfill leachate is 

discharged into the River Mersey. 

Arpley landfill, like Stewartby, has received hazardous waste in the past. The treatment 

strategy adopted at Arpley is a simpler design than MVP. The Enviros SBR with reed bed 

polishing stage became very popular in the 1990's due to it simple design and fully 

computerised control and operation. Arpley was selected to make a comparison between the 

simpler SBR method and the more complicated continuous reactor of MVP. 

4.2.3 Buckden, Cambridgeshire 

Buckden landfill leachate treatment plant was commissioned in 1995 by Enviros Consulting 

Ltd, U.K (formerly Aspinwall and Company). Buckden leachate treatment plant was installed 

due to the release of isoproturon and mecoprop into the River Ouse that resulted from a lack 

of leachate containment. In 1994 a large fin drain collection and interception system was 

installed to capture the leachate. Primary treatment is performed in twin SBR that are 

designed to treat up to 100 m3/day (Robinson et al., 2003a). Secondary treatment is 

performed by reed bed followed by ozonation followed by a 2nd larger reed bed. Ozonation is 

used to ring-opening cyclic organic compounds e.g. the phenyl group of isoproturon. The 

effluent is finally discharged to the River Great Ouse. This treatment system is on average 

able to remove 100% of NH4-N and >60% of COD from the influent (Robinson and Barr, 

1999).  

Initially the Environment Agency was so concerned about the quality of the Buckden effluent 

that they insisted that its toxicity should be assessed with Oncorhynchus mykiss (rainbow 

trout) – at a cost of £1,100 a month, due to fresh fish needed every 4 days. The high cost was 

due to the need for two tanks containing 12 fish each with the fish being replaced every four 

days. Over a six month period no toxic effects were observed on the trout swimming in the 

effluent. Since the trout test was so expensive it has been replaced with the Microtox testing 



91 
 

system for screening of effluent quality which is more labour efficient and costs the operator 

less. GC-MS tests of the effluent have revealed the presence of one toxic compound in the 

effluent, bromal-8,9-tribromacetaldehyde. This species is not present in the influent or the 

effluent from the first reed bed so its production is being linked with the ozonation process 

(Robinson et al., 2003a). 

Due to the presence of isoproturon and mecoprop in the leachates the usual SBR treatment 

strategy of Enviros was supplemented with an ozonation plant. At present the ozonation plant 

is set to the lowest output level due to the activated sludge being able to remove the 

isoproturon and mecoprop.  

The leachate from Buckden has a long history of toxicity testing due to the presence of 

isoproturon and mecoprop in the landfills. These two features made it an interesting site for 

investigation. Buckden landfill is also due to expand in the next 5 years so an assessment of 

the present treatment strategies' effectiveness was considered an informative process for 

WRG (Farrow, 2008 personal communication).  

4.3 Aim and objective 

Aim: To characterise the MVP, Buckden and Arpley landfill leachates. 

Objectives:  

I. Demonstrate the changes in quality of the leachates before and after treatment. 

Compare and contrast the changes in the chemical composition of raw and treated 

leachates. 

II. Present organic and inorganic chemical data from the database maintained by WRG 

on raw and treated landfill leachates from Arpley, MVP and Buckden.  

III. Compare the leachate quality data for Arpley, MVP and Buckdem with reports on 

leachates from the U.K and rest of the world.  



92 
 

IV. Compare the chemistry of these leachates so that relationships with toxicity can be 

hypothesized. 

4.4 Chemical composition of raw and treated leachate analysis 

4.4.1 Arpley raw and treated landfill leachate 

Chemical data from the WRG Access database and arranged into a pivot table in Excel 2007. 

Sampling varied between daily for COD, nitrate and nitrite and monthly for the other 

parameters. COD, nitrate, chloride and nitrite were determined with Hach cell tests at WRG’s 